The composing of accessories

PART NO. DESCRIPTION QTY
Main Support
Rear Foot Tube
Upright
Back Pad
Seat Pad
M10X95 Hex Bolt
M10 Washer
M10 Hex Nut
M8X20 Hex Bolt
M8 Washer

O |0 (N[O |Ul | |[W (N

oM [(N R R (R (R|R

[u—y
o




